

Test Report 測試報告

Applicant: ECOTANI TRADING CO., LTD.
申請廠商 大谷興業有限公司
3F, No. 16, Sec. 1, Chang'an E. Rd.,
Zhongshan Dist., Taipei City 104006,
Taiwan, R.O.C.
台北市中山區長安東路一段 16 號 3 樓

Number : TWNC01279640
報告號碼

Issue Date : Jun 27, 2024
報告發行日期

Sample Description 樣品敘述:

One (1) Group of Submitted Samples Said To Be:

壹(一)件所送檢樣品據指(各)為:

Name of Sample : WOODLIKE

樣品名稱

Country of Origin : 日本

原產地

Manufacturer : WOODLIKE

製造廠商

Agent : 大谷塗料株式會社

代理商

Date Sample Received : Jun 18, 2024

樣品收到日期

Date Test Started : Jun 18, 2024

開始測試日期

Test Conducted 測試內容:

Tests were conducted by applicant's request, for details please refer to attached pages.

依據客戶要求執行測試，結果請參考附頁。

Conclusion 結論:

Tested Sample 測試樣品

Tested Component of

Submitted Samples

測試部位

Standard 標準

Test for F.D.A. Regulation on Resinous and Polymeric Coating

食品容器樹脂與聚合塗層之 FDA 測試

— As per U.S. 21 CFR F.D.A. regulation part 175.300 clause (c)(4) on coating intended for repeated use and employed as a component of a non-container

依據美國食品藥物管理局 21 CFR 175.300 (c)(4)供重複使用之非容器上的塗層

Result 結果

Pass 合格

Authorized By 審核者:

On behalf of Intertek Testing Services

Taiwan Limited

全國公證檢驗股份有限公司

Matt Wang 王政雄

General Manager 總經理



Signed by 報告簽署人:

Thomas Chou 周世民

Manager 經理



Page 1 of 3



Test Conducted 測試內容 :

Test for F.D.A. Regulation on Resinous and Polymeric Coating 食品容器樹脂與聚合塗層之 FDA 測試

As per the U.S. 21 CFR Food and Drug Administration part 175.300, clause (c)(4).
依據美國食品藥物管理局 21 CFR 175.300 條文(c)(4)。

I. Condition of Contact in Actual Use 使用條件:
Hot filled or pasteurized above 150°F/65.6°C 加熱: 150°F 以上

II. Test Result 測試結果:

<u>Test Item</u> 測試項目	<u>Result (mg/in²)</u> 結果(毫克/平方公吋)	<u>Limit (mg/in²)</u> 限值(毫克/平方公吋)
	<u>Transparent coating on wood board</u>	
(A) Total Non-volatile Extractive in Water 水中總非揮發量	0.12	18
(B) Total Non-volatile Extractive in Heptane 正庚烷中總非揮發量	0.23	18



Sample photo 樣品照片 :



End of Report

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek-twn.com/terms/>. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.

Reporting Statements of Conformity: *Please note that the test results contain statement of conformity with the decision rules which are based on the specifications of customers, regulations and standards, and does not consider measurement uncertainty.*

